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CANADA
PROVINCE OF PRINCE EDWARD ISLAND

IN THE SUPREME COURT - ESTATES DIVISION

    TAKE NOTICE that at all persons indebted to the following estates must make payment to the personal
representative of the estates noted below, and that all persons having any demands upon the following estates
must present such demands to the representative within six months of the date of the advertisement:

Estate of: Personal Representative:
Date of Executor/Executrix (Ex) Place of       

the Advertisement Administrator/Administratrix (Ad) Payment      

ACORN, Lenora Jean Donald Carl Graham (EX.) Donald Carl Graham
Montague Murray River, PE
Kings Co., PE
June 4th, 2005 (23-36)*

BRENNAN, William R. Robert A. Brennan Stewart McKelvey Stirling Scales
Charlottetown Alan K. Scales, QC (EX.) PO Box 2140
Queens Co., PE Charlottetown, PE
June 4th, 2005 (23-36)*

GREEN, Donald Wesley Garth E. Green Cox Hanson O’Reilly Matheson
Hunter River Marlene E. MacPhee (EX.) PO Box 875
Queens Co., PE Charlottetown, PE
June 4th, 2005 (23-36)*

MATHESON, J. Ralph Harvey H. Cairns (EX.) Carr Stevenson & MacKay
Charlottetown PO Box 522
(Formerly of Ebenezer, Winsloe RR10) Charlottetown, PE
Queens Co., PE
June 4th, 2005 (23-36)*

YOUNKER, Eleanor I. Donna Matheson Carr Stevenson & MacKay
Warren Grove Wendell Jewell PO Box 522
Cornwall RR#4 Dale Yeo (EX.) Charlottetown, PE
Queens Co., PE
June 4th, 2005 (23-36)*
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McCORMACK, John A. John J. McCormack (AD.) Allen J. MacPhee Law Corporation
Souris Line Road PO Box 238
Kings Co., PE Souris, PE
June 4th, 2005 (23-36)*

ROSE, Jeffrey R. Shirley Rose (AD.) Allen J. MacPhee Law Corporation
Red Point PO Box 238
Kings Co., PE Souris, PE
June 4th, 2005 (23-36)*

ACORN, John Russell V. Irene Younker Robert R. MacArthur
Lake Verde, RR#1 Pownal J. Orral Younker (EX.) PO Box 127
Queens Co., PE Charlottetown, PE
May 28th, 2005 (22-35)

CLINTON, Lorne William Hazel Mary Clinton (EX.) McInnes Cooper
Charlottetown BDC Place
Queens Co., PE Suite 620, 119 Kent Street
May 28th, 2005 (22-35) Charlottetown, PE

GARNHUM, John Chester George Beck (EX.) Law Office of Alfred K. Fraser, QC
Montague PO Box 516
Kings Co., PE Montague, PE
May 28th, 2005 (22-35)

HYDE, Melvin Orman Roland Hyde Stewart McKelvey Stirling Scales
Charlottetown Mildred Carr (EX.) PO Box 2140
Queens Co., PE Charlottetown, PE
May 28th, 2005 (22-35)

JENKINS, Wesley Shirley V. Jenkins (EX.) Law Office of Alfred K. Fraser, QC
Montague PO Box 516
Kings Co., PE Montague, PE
May 28th, 2005 (22-35)

MacKEAN, Gertrude “Estelle” John “Andrew” MacKean (EX.) Law Office of Alfred K. Fraser, QC
Lower Montague PO Box 516
Kings Co., PE Montague, PE
May 28th, 2005 (22-35)

MAYNE, Thomas Herbert Allison William Allison Mayne Patterson Palmer
Summerside Arlene Carr (EX.) 82 Summer Street
Prince Co., PESummerside, PE
May 28th, 2005 (22-35)
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RICHARD, Everett J. Linda Richard (EX.) J. Allan Shaw Law Corporation
Tignish PO Box 40
Prince Co., PE Alberton, PE
May 28th, 2005 (22-35)

COFFIN, Regis John Marlene Coffin (AD.) Cox Hanson O’Reilly Matheson
Cornwall PO Box 875
Queens Co., PE Charlottetown, PE
May 28th, 2005 (22-35)

GARNHUM, Christine May Lee Garnhum (AD.) Law Office of Alfred K. Fraser, QC
Montague PO Box 516
Kings Co., PE Montague, PE
May 28th, 2005 (22-35)

GAUTHIER, Raymond Benoit Connie Gauthier (AD.) Stewart McKelvey Stirling Scales
Charlottetown PO Box 2140
Queens Co., PE Charlottetown, PE
May 28th, 2005 (22-35)

WALSH, Raymond G. Brenda Walsh (AD.) Patterson Palmer
Summerside 82 Summer Street
Prince Co., PE Summerside, PE
May 28th, 2005 (22-35)

BAKER, Gary Herman Helen Margaret Baker (EX.) Lyle & McCabe
Grand River, Richmond RR PO Box 300
Prince Co., PE Summerside, PE
May 21st, 2005 (21-34)

BREMNER, Bernice Rita Doreen Cook Patterson Palmer
Charlottetown Helen Johnston (EX.) PO Box 486
Queens Co., PE Charlottetown, PE
May 21st, 2005 (21-34)

MacKEAN, Charlotte Louise Elizabeth Kim Gillis Reagh & Reagh
Charlottetown Elizabeth Anne Lang 17 West Street
Queens Co., PE Donna J. Moore (EX.) Charlottetown, PE
May 21st, 2005 (21-34)

MacMILLAN, Louise Catherine Ferguson Campbell Stewart
Charlottetown Arnold MacLeod (EX.) PO Box 485
Queens Co., PE Charlottetown, PE
May 21st, 2005 (21-34)



444 ROYAL GAZETTE June 4, 2005

CANADA
PROVINCE OF PRINCE EDWARD ISLAND

IN THE SUPREME COURT - ESTATES DIVISION

    TAKE NOTICE that at all persons indebted to the following estates must make payment to the personal
representative of the estates noted below, and that all persons having any demands upon the following estates
must present such demands to the representative within six months of the date of the advertisement:

Estate of: Personal Representative:
Date of Executor/Executrix (Ex) Place of       

the Advertisement Administrator/Administratrix (Ad) Payment      

http://www.gov.pe.ca/royalgazette

BOULTER, Charles Gordon Betty Irene Boulter (EX.) McLellan Brennan
Bruny Island PO Box 35
Kingborough County Summerside, PE
Tasmania, Australia
May 14th, 2005 (20-33)

BRADLEY, Peter Father Austin Bradley Philip Mullally Law Office
Tracadie Cross Rita McQuaid (EX.) PO Box 2560
Queens Co., PE Charlottetown, PE
May 14th, 2005 (20-33)

BROOKS, Frederick M. Everett Brooks (EX.) McLellan Brennan
Summerside PO Box 35
Prince Co., PE Summerside, PE
May 14th, 2005 (20-33)

DOUCETTE, Ronald G. Annie Doucette (EX.) Key McKnight & Maynard
St. Edwards PO Box 1570
Prince Co., PE Summerside, PE
May 14th, 2005 (20-33)

HARDY, Wanda Flora Lois Anne Smith Patterson Palmer
Freeland Glenn Lillian Younker (EX.) 82 Summer Street
Prince Co., PE Summerside, PE
May 14th, 2005 (20-33)

HAYMAN, Wanda Sue Moffatt Lyle & McCabe
St. Stephen, NB David Moffatt (EX.) PO Box 300
(Formerly of Ellerslie RR#2 Summerside, PE
Prince Co., PE)
May 14th, 2005 (20-33)

HICKEN, William Neil Mary Hicken (EX.) Campbell Lea
Murray River PO Box 429
Kings Co., PE Charlottetown, PE
May 14th, 2005 (20-33)

HOOPER, Elsie Irene Elizabeth MacLeod (EX.) Carr Stevenson & MacKay
North Milton PO Box 522
Queens Co., PE Charlottetown, PE
May 14th, 2005 (20-33)
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KENNEDY, Melvin Leigh Elwood Kennedy (EX.) Law Office of Alfred K. Fraser, QC
Montague PO Box 516
Kings Co., PE Montague, PE
May 14th, 2005 (20-33)

MILLER, Loris Jean Walter Barry Miller (EX.) Stewart McKelvey Stirling Scales
Hanwell PO Box 2140
New Brunswick Charlottetown, PE
May 14th, 2005 (20-33)

SCHLEYER, Eleanor Karen Wayne Schleyer (EX.) Cox Hanson O’Reilly Matheson
Charlottetown PO Box 875
Queens Co., PE Charlottetown, PE
May 14th, 2005 (20-33)

SHEPARD, Mary (May) Elizabeth Philip Michael (EX.) Campbell Lea
Stratford PO Box 429
Queens Co., PE Charlottetown, PE
May 14th, 2005 (20-33)

ARSENAULT, Ernest Andrew Grant Gallant (EX.) David R. Hammond, QC
Summerside 740A Water Street East
Prince Co., PE Summerside, PE
April 30th, 2005 (18-31)

DesROCHES, Felix J. Rosaline DesRoches (EX.) Patterson Palmer
Summerside 82 Summer Street
Prince Co., PE Summerside, PE
April 30th, 2005 (18-31)

JONES, Jean Isobel Robertson J. Gordon MacKay (EX.) Carr Stevenson & MacKay
Stratford PO Box 522
Queens Co., PE Charlottetown, PE
April 30th, 2005 (18-31)

MacDONALD, Helen Alexandra David MacDonald Macnutt & Dumont
Charlottetown Wayne Storey (EX.) PO Box 965
Queens Co., PE Charlottetown, PE
April 30th, 2005 (18-31)

MacDONALD, Stephen Ruth Crane (EX.) Carr Stevenson & MacKay
Green Meadows PO Box 522
Kings Co., PE Charlottetown, PE
April 30th, 2005 (18-31)
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MUGRIDGE, Frances Gloria Leslie Charles Mugridge (EX.) Key McKnight & Maynard
Crapaud PO Box 1570
Queens Co., PE Summerside, PE
April 30th, 2005 (18-31)

ROSS, Donald James Donald Brian Ross Barry W. Burley
Lower Montague Susan Maureen Ross (EX.) PO Box 1619
Kings Co., PE Montague, PE
April 30th, 2005 (18-31)

WILBURN, Nicholas Theodore Marguerite Wilburn Stewart McKelvey Stirling Scales
Murray Harbour   Bacon (EX.) PO Box 2140
Kings Co., PE Charlottetown, PE
April 30th, 2005 (18-31)

FRASER, Randolph Duane Charles M. Fraser Paul J. D. Mullin, QC
Montague R. Scott Fraser (AD.) PO Box 604
Kings Co., PE Charlottetown, PE
April 30th, 2005 (18-31)

GALLANT, Elmer T. Claire M. Gallant (AD.) Paul J. D. Mullin, QC
Souris PO Box 604
Kings Co., PE Charlottetown, PE
April 30th, 2005 (18-31)

MATHESON, Daniel John Stephen John Matheson (AD.) Key McKnight & Maynard
DeSable PO Box 1570
Queens Co., PE Summerside, PE
April 30th, 2005 (18-31)

ARSENAULT, Pearl Pauline Brian A. Arsenault David R. Hammond, QC
Summerside Karen Ann Gallant (EX.) 740A Water Street East
Prince Co., PE Summerside, PE
April 23rd, 2005 (17-30)

BOULTER, Edward Nelson Harding Boulter (EX.) Patterson Palmer
O’Leary 82 Summer Street
Prince Co., PE Summerside, PE
April 23rd, 2005 (17-30)

HAYWARD, Elsie Irene Melvin Hayward Ramsay & Clark
Borden-Carleton Debbie Bernard (EX.) PO Box 96
Prince Co., PE Summerside, PE
April 23rd, 2005 (17-30)



June 4, 2005 ROYAL GAZETTE 447

CANADA
PROVINCE OF PRINCE EDWARD ISLAND

IN THE SUPREME COURT - ESTATES DIVISION

    TAKE NOTICE that at all persons indebted to the following estates must make payment to the personal
representative of the estates noted below, and that all persons having any demands upon the following estates
must present such demands to the representative within six months of the date of the advertisement:

Estate of: Personal Representative:
Date of Executor/Executrix (Ex) Place of       

the Advertisement Administrator/Administratrix (Ad) Payment      

http://www.gov.pe.ca/royalgazette

MacLEAN, Hugh John L. Elizabeth MacLean (EX.) Stewart McKelvey Stirling Scales
Cornwall PO Box 2140
Queens Co., PE Charlottetown, PE
April 23rd, 2005 (17-30)

MANN, Mary Bernadette John Fraser Mann (EX.) Ramsay & Clark
Kensington PO Box 96
Prince Co., PE Summerside, PE
April 23rd, 2005 (17-30)

MENNIE, John W. John W. Mennie, Jr. (EX.) Catherine M. Parkman Law Office
Charlottetown PO Box 1056
Queens Co., PE Charlottetown, PE
April 23rd, 2005 (17-30)

MILLS, Katherine Johnston Robert William Mills Cox Hanson O’Reilly Matheson
Granville Ferry M. Lee Dickie (EX.) PO Box 875
Annapolis Co., NS Charlottetown, PE
April 23rd, 2005 (17-30)

SUDBURY, Valery L. Michelle Sudbury McDonald Lyle & McCabe
Las Vegas, Nevada Elizabeth West (AD.) PO Box 300
USA Summerside, PE
April 23rd, 2005 (17-30)

BOND, Irvin H. Margaret T. Bond (EX.) Law Office of Alfred K. Fraser, QC
Jefferson, Lincoln Co. PO Box 516
Maine, USA Montague, PE
April 16th, 2005 (16-29)

CAMERON, Lloyd Mae Cameron (EX.) Patterson Palmer
Albany 82 Summer Street
Prince Co., PE Summerside, PE
April 16th, 2005 (16-29)

GARDINER, William Howard Darlene Noble (EX.) Law Office of Alfred K. Fraser, QC
Montague PO Box 516
Kings Co., PE Montague, PE
April 16th, 2005 (16-29)

HOUSTON, Muriel E. Donna Hayden Carr Stevenson & MacKay
Mayfield Katherine MacKay (EX.) PO Box 522
Queens Co., PE Charlottetown, PE
April 16th, 2005 (16-29)
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LOWERY, Sarah “Margaret” Margaret Welin (EX.) Law Office of Alfred K. Fraser, QC
Eldon PO Box 516
Queens Co., PE Montague, PE
(Formerly of Montague,
Kings Co., PE)
April 16th, 2005 (16-29)

MacDONALD, Eileen Frances Heather Voutour (EX.) Stewart McKelvey Stirling Scales
Peakes, Mt. Stewart PO Box 2140
Queens Co., PE Charlottetown, PE
April 16th, 2005 (16-29)

MacLEOD, Rose David Quinn Law Office of Alfred K. Fraser, QC
Montague Gladys Quinn (EX.) PO Box 516
Kings Co., PE Montague, PE
April 16th, 2005 (16-29)

PROFIT, James Norman Beverley Wells (EX.) J. Allan Shaw Law Corporation
Alberton PO Box 40
Prince Co., PE Charlottetown, PE
April 16th, 2005 (16-29)

SCOTT, Georgia Genevieve Heather Ann Scott (EX.) J. Allan Shaw Law Corporation
Alberton PO Box 40
Prince Co., PE Alberton, PE
April 16th, 2005 (16-29)

WALL, David Heath Selma Faye Coles (EX.) Ramsay & Clark
Indian River PO Box 96
Prince Co., PE Summerside, PE
April 16th, 2005 (16-29)

FRASER, James Harry Janet Louise Fraser (EX.) Carr Stevenson & MacKay
Hazelbrook PO Box 522
Queens Co., PE Charlottetown, PE
April 9th, 2005 (15-28)

MacKINNON, Dorothy Emily Dave MacKinnon (EX.) McInnes Cooper
  (Formerly Dorothy Emily Young; BDC Place
  Dorothy Emily Poole and Dorothy Suite 620, 119 Kent Street
  Emily Patricia Pitt) Charlottetown, PE
Burnaby, BC
April 9th, 2005 (15-28)
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WHITEWAY, George Lowell Kevin Whiteway Carr Stevenson & MacKay
Montague Barry Whiteway (EX.) PO Box 522
(Formerly of Murray River) Charlottetown, PE
Kings Co., PE
April 9th, 2005 (15-28)

BRYENTON, Heath Brander Stephen Mawhinney (AD.) Carr Stevenson & MacKay
Kensington PO Box 522
Prince Co., PE Charlottetown, PE
April 9th, 2005 (15-28)

MacKAY, Sarah Kenneth MacKay (AD.) Key McKnight & Maynard
Milo PO Box 177
Prince Co., PE Summerside, PE
April 9th, 2005 (15-28)

COFFIN, Douglas Anna Coffin (EX.) Allen J. MacPhee Law Corporation
Savage Harbour PO Box 238
Kings Co., PE Souris, PE
April 2nd, 2005 (14-27)

HOGAN, Leonard Joseph Velda M. Hogan (EX.) Foster Hennessey MacKenzie
Tignish PO Box 38
Prince Co., PE Charlottetown, PE
April 2nd, 2005 (14-27)

JACKSON, Zita Alice “Lulu” Juli Marie Hines (formerly Key McKnight & Maynard
Summerside   Jackson) (EX.) PO Box 1570
Prince Co., PE Summerside, PE
April 2nd, 2005 (14-27)

BERNARD, J. Norman Jimmy Lee Perry (AD.) Key McKnight & Maynard
Nail Pond PO Box 177
Prince Co., PE O’Leary, PE
April 2nd, 2005 (14-27)

MacKAY, Alexander Kenneth MacKay (AD.) Key McKnight & Maynard
Milo PO Box 177
Prince Co., PE O’Leary, PE
April 2nd, 2005 (14-27)
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CAWTHRAY-CAVALL, John Hilda Jean MacKeeman (also Foster Hennessey MacKenzie
  Eugene (also known as John known as Jean Cavall) PO Box 38
  Cavall) Charlottetown, PE
Toronto, ON
March 26th, 2005 (13-26)

CHAISSON, Elmer Stephen McCue (EX.) J. Allan Shaw Law Corporation
Harper Road PO Box 40
Prince Co., PE Alberton, PE
March 26th, 2005 (13-26)

DARRACH, Oswald Leith Brian Darrach (EX.) Stewart McKelvey Stirling Scales
New Dominion PO Box 2140
Queens Co., PE Charlottetown, PE
March 26th, 2005 (13-26)

FRASER, William Ronald Rhonda Fraser (EX.) Carr Stevenson & MacKay
Toronto PO Box 522
Ontario Charlottetown, PE
March 26th, 2005 (13-26)

HALL, Mildred Norma Janice Henry Key McKnight & Maynard
Summerside Alan Hall (EX.) PO Box 1570
Prince Co., PE Summerside, PE
March 26th, 2005 (13-26)

HASHIE, Clarence Joseph Simon Hashie (EX.) Patterson Palmer
Summerside 82 Summer Street
Prince Co., PE Summerside, PE
March 26th, 2005 (13-26)

JENNINGS, Beverley Lynn Jamie R. J. Gravelle (EX.) Carr Stevenson & MacKay
Nine Mile Creek PO Box 522
Queens Co., PE Charlottetown, PE
March 26th, 2005 (13-26)

MacRAE, John William Borden Donna Cole (EX.) Donald Schurman
Springbrook 155A Arcona Street
Queens Co., PE Summerside, PE
March 26th, 2005 (13-26)

McAVINN, Phyllis P. Joseph Aneas McAvinn (EX.) Patterson Palmer
Borden 82 Summer Street
Prince Co., PE Summerside, PE
March 26th, 2005 (13-26)
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BENSON, J. Maxwell Gloria E. Pigot (AD.) Campbell Lea
Charlottetown PO Box 429
Queens Co., PE Charlottetown, PE
March 26th, 2005 (13-26)

CASELEY, Mary Lorraine Patrick Trainor, CA (AD.) Stewart McKelvey Stirling Scales
Summerside PO Box 2140
Prince Co., PE Charlottetown, PE
March 26th, 2005 (13-26)

GALLANT, Charles W. Frances Wilson (AD.) T. Daniel Tweel
North Rustico 105 Kent Street
Queens Co., PE Charlottetown, PE
March 26th, 2005 (13-26)

HENNESSEY, Bernard Diane Mahar (AD.) Campbell Lea
Little Harbour PO Box 429
Kings Co., PE Charlottetown, PE
March 26th, 2005 (13-26)

ROCKBOURNE, Doris Roger Rockbourne (AD.) T. Daniel Tweel
Montreal 105 Kent Street
Quebec Charlottetown, PE
March 26th, 2005 (13-26)

ARSENAULT, Ernest Joseph Paul Gerard Arsenault (EX.) Patterson Palmer
Miscouche 82 Summer Street
Prince Co., PE Summerside, PE
March 19th, 2005 (12-25)

CHAPPELL, Ivy Merrill Angus J. Campbell (EX.) Birt & McNeill
Charlottetown PO Box 20063
Queens Co., PE Sherwood, PE
March 19th, 2005 (12-25)

GALLANT, Louis Edmond Mary Zita Peters (EX.) Carr Stevenson & MacKay
Oyster Bed Bridge PO Box 522
Queens Co., PE Charlottetown, PE
March 19th, 2005 (12-25)

GAUDET, Peter Cecilia Gaudet (EX.) Key McKnight & Maynard
Tignish PO Box 177
Prince Co., PE O’Leary, PE
March 19th, 2005 (12-25)
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KENNEDY, Annie M. Carl Kennedy Foster Hennessey MacKenzie
Breadalbane David Kennedy (EX.) PO Box 38
Queens Co., PE Charlottetown, PE
March 19th, 2005 (12-25)

MARTIN, Margaret Rosella Maureen McLennon Carr Stevenson & MacKay
Charlottetown Michael A. Farmer, QC (EX.) PO Box 522
Queens Co., PE Charlottetown, PE
March 19th, 2005 (12-25)

McLELLAN, Douglas Alfred Caroline Jane Lorann Pell (AD.) Carr Stevenson & MacKay
Victoria PO Box 522
Queens Co., PE Charlottetown, PE
March 19th, 2005 (12-25)

McLELLAN, Loran Johnstone Caroline Jane Lorann Pell (AD.) Carr Stevenson & MacKay
Victoria PO Box 522
Queens Co., PE Charlottetown, PE
March 19th, 2005 (12-25)

McLELLAN, Sharilyn Joy Caroline Jane Lorann Pell (AD.) Carr Stevenson & MacKay
Victoria PO Box 522
Queens Co., PE Charlottetown, PE
March 19th, 2005 (12-25)

WRIGHT, Charles Gabriel Olga Vivian Wright (AD.) McLellan Brennan
Middleton PO Box 35
Prince Co., PE Summerside, PE
March 19th, 2005 (12-25)

DAWSON, Ivan Barton Field Ronald Ivan Dawson (EX.) Key McKnight & Maynard
Crapaud PO Box 1570
Queens Co., PE Summerside, PE
March 12th, 2005 (11-24)

HEFFELL, William James Lorna Jean Heffell (EX.) Ramsay & Clark
Travellers Rest PO Box 96
Prince Co., PE Summerside, PE
March 12th, 2005 (11-24)

MacLEOD, Sharon Ann Lisa Arlene MacLeod Law Office of Alfred K. Fraser, QC
Everett David James MacLeod (EX.) PO Box 516
Ontario Montague, PE
March 12th, 2005 (11-24)
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MUTTART, Wallace William Lynda Taylor McInnes Cooper
Crapaud Constance Campbell BDC Place
(Formerly of Cape Traverse) Douglas B. Muttart (EX.) Suite 620, 119 Kent Street
Prince Co., PE Charlottetown, PE
March 12th, 2005 (11-24)

FISHER, Frederick Martin Sterling Fisher (EX.) Law Office of Alfred K. Fraser, QC
Peakes Road PO Box 516
Kings Co., PE Montague, PE
March 5th, 2005 (10-23)

GALLANT, Catherine Mary (also Shirley Gallant Lyle & McCabe
   known as Mary Katherine Gallant) Michael Gallant (EX.) PO Box 300
Summerside Summerside, PE
Prince Co., PE 
March 5th, 2005 (10-23)

GILLIS, Annie Margaret Daniel Bruce Thomson Law Office of Alfred K. Fraser, QC
Montague Anne Elizabeth Wood (EX.) PO Box 516
Kings Co., PE Montague, PE
March 5th, 2005 (10-23)

HERRING, Garth J. Barry Murphy (EX.) E. W. Scott Dickieson
Stratford PO Box 1453
Queens Co., PE Charlottetown, PE
March 5th, 2005 (10-23)

JENKINS, Mary Edna Dale Thompson (EX.) Allen J. MacPhee Law Corporation
Annandale PO Box 238
Kings Co., PE Souris, PE
March 5th, 2005 (10-23)

LOCKHART, Russell Roy Cecil Earl Wallace J. Allan Shaw Law Corporation 
Coleman Janet Fay Lockhart (EX.) PO Box 40
Prince Co., PE Alberton, PE
March 5th, 2005 (10-23)

MAGEL, Shirley Mary Margaret Jo-Ann Lemieux Key McKnight & Maynard
O’Leary Bernadette Buchanan (EX.) PO Box 177
Prince Co., PE O’Leary, PE
March 5th, 2005 (10-23)
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representative of the estates noted below, and that all persons having any demands upon the following estates
must present such demands to the representative within six months of the date of the advertisement:

Estate of: Personal Representative:
Date of Executor/Executrix (Ex) Place of       

the Advertisement Administrator/Administratrix (Ad) Payment      

http://www.gov.pe.ca/royalgazette

McNEILL, Patricia (also known as Linda Angelo (EX.) Carr Stevenson & MacKay
   Patricia Catherine McNeill and PO Box 522
   Catherine Patricia McNeill) Charlottetown, PE
Toronto, ON
March 5th, 2005 (10-23)

BLUE, George Hector Dorothy Proud (AD.) Macnutt & Dumont
Little Sands PO Box 965
Kings Co., PE Charlottetown, PE
March 5th, 2005 (10-23)
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The following order was approved by His Honour the Lieutenant Governor in Council dated 24 May 2005.

EC2005-290

PROVINCIAL COURT ACT
AND

VICTIMS OF FAMILY VIOLENCE ACT
JUSTICE OF THE PEACE

APPOINTMENT AND DESIGNATION

Under authority of section 14 of the Provincial Court Act R.S.P.E.I. 1988, Cap. P-25 Council
appointed C.J.M. Daley of Summerside, in Prince County, Prince Edward Island, as a Justice of the Peace
for a period of five (5) years, effective 4 June 2005, and designated the said C.J.M. Daley pursuant to
section 14 of the Victims of Family Violence Act, R.S.P.E.I. 1988, Cap. V-3.2, as a justice of the peace to
hear and determine applications within the Province of Prince Edward Island for the term of his
appointment.

Signed,
W. Alexander (Sandy) Stewart
Clerk of the Executive Council 

23

NOTICE OF ADOPTION OF NATIONAL INSTRUMENT AND NATIONAL POLICY
Securities Act

R.S.P.E.I. 1988, Cap. S-3, s.35 and s. 37
(Notice 2005-2)

Public Notice is hereby given that:

(a) the Minister, upon the recommendation of the Director, has by Rule adopted National Instrument 31-101 -
National Registration System; and

(b) the Director has by Policy adopted National Policy 31-201 - National Registration System.

The Rule and Policy are published on the Government of Prince Edward Island Securities Office website
(www.gov.pe.ca/securities) at Law & Policy and are available by written request from the Securities Office,
Office of the Attorney General, Consumer, Corporate and Insurance Services Division, PO Box 2000,
Charlottetown, Prince Edward Island, C1A 7N8 or by telephone request to (902) 368-4569.

Dated at Charlottetown, this 24th day of May, 2005

Edison Shea
Director

23
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NOTICE OF CHANGE
OF CORPORATE NAME

Companies Act
R.S.P.E.I. 1988, CAP. C-14, S. 81.1

 
Public Notice is hereby given that under the

Companies Act the following corporation has
changed its corporate name:
 
Former Name HEMPHILL PONTIAC BUICK

CHEVROLET OLDSMOBILE
GMC LIMITED

New Name HEMPHILL PONTIAC BUICK
CHEVROLET GMC LIMITED

Effective Date: May 18, 2005
 
Former Name M. R. & S. MANAGEMENT

INC.
New Name M R S & N CHARTERED

ACCOUNTANTS INC.
Effective Date: May 19, 2005
23

NOTICE OF DISSOLUTION
Partnership Act

R.S.P.E.I. 1988, Cap. P-1
 

Public Notice is hereby given that a Notice of
Dissolution has been filed under the Partnership
Act for each of the following:
 
Name: DAVISON'S SHOES - YOUR

SOLE PROVIDER OF
FOOTWEAR                                  

Owner: SKYWALKERS FOOTWEAR
LIMITED

Registration Date: May 27, 2005
 
Name: CLARKE TRANSPORT       
Owner: CLARKE INC.
Registration Date: May 24, 2005

Name: THE KENSINGTON CLOTHING
COMPANY        

Owner: E.A.R. INVESTMENTS LTD.
Registration Date: May 27, 2005
 
Name: SNOOKUMS PETS.COM
Owner: 100427 P.E.I. INC.
Registration Date: May 27, 2005
 
Name: ISLAND MOSQUITO CONTROL
Owner: P.E.I. PEST CONTROL LTD.
Registration Date: May 18, 2005

Name: SPX VALVES & CONTROLS
Owner: SPX CANADA PARTNER I CO.
Registration Date: May 20, 2005
 
Name: SPX VALVES & CONTROLS
Owner: SPX CANADA PARTNER II CO.
Registration Date: May 20, 2005
 
Name: 4 C'S CONVENIENCE
Owner: Robert  Carlson

Adeline  Carlson
Registration Date: May 19, 2005
 
Name: A COUNTRY HOME (HALLS)
Owner: Norman  Hall
Registration Date: May 19, 2005
 
Name: CARLSON ENTERPRISES
Owner: Adeline  Carlson

Robert  Carlson
Registration Date: May 19, 2005
 
Name: GECKOWARE
Owner: Ian   Morse

Jason  Doiron
Registration Date: May 26, 2005
 
Name: MARINE ADVENTURE

CHARTERS
Owner: Wendell  MacKenzie
Registration Date: May 27, 2005
 
Name: PRIMARY COLORS

PUBLICATIONS
Owner: Christine M. Batten
Registration Date: May 27, 2005
23 

NOTICE OF GRANTING
LETTERS PATENT

Companies Act
R.S.P.E.I. 1988, Cap. C-14, s.11,

 
Public Notice is hereby given that under the

Companies Act Letters Patent have been issued
by the Minister to the following:
 
Name: 100570 P.E.I. INC.

70 Walthen Drive
Charlottetown, PE C1A 4T8

Incorporation Date: May 25, 2005
 
Name: 100572 P.E.I. INC.

110 Maplewood Heights
Summerside, PE C1N 5B6

Incorporation Date: May 30, 2005
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Name: A COUNTRY HOME INC.

Box 1850
141 Grafton Street
Charlottetown, PE C1A 7N5

Incorporation Date: May 19, 2005
 
Name: ANNE AND GILBERT INC.

6 Pownal Street
Charlottetown, PE C1A 3V6

Incorporation Date: May 26, 2005
 
Name: BORDEN-CARLETON

MANUFACTURING INC.
168 Industrial Drive
Borden-Carleton Industrial Park
R R # 2
Borden-Carleton, PE C0B 1X0

Incorporation Date: May 26, 2005
 
Name: FITNESS EAST (2005) INC.

31 Egan Street
Mount Stewart, PE C0A 1T0

Incorporation Date: May 20, 2005
 
Name: ISLAND MOSQUITO CONTROL

LTD.
5 MacAleer Drive
Charlottetown, PE C1E 2A1

Incorporation Date: May 18, 2005
 
Name: K & J BUILDERS LTD.

222 Settlement Road
R R # 3
Charlottetown, PE C1A 7J7

Incorporation Date: May 19, 2005
 
Name: KEYSTONE MARKETING INC.

Box 1043
Montague, PE C0A 1R0

Incorporation Date: May 19, 2005
 
Name: PRIMARY COLORS

PUBLICATIONS INC.
37 Carole Street
Box 446
Alberton, PE C0B 1B0

Incorporation Date: May 27, 2005
 
Name: PRINCE COUNTY HOSPITAL

AUXILIARY INC.
Summerside, PE C1N 4K4

Incorporation Date: May 30, 2005

Name: WE CARE PEI INC.
161 St. Peters Road
Charlottetown, PE C1A 5P7

Incorporation Date: May 27, 2005
 
Name: WESTERN MUSSELS INC.

610 East Bideford Road
East Bideford, PE C0B 1J0

Incorporation Date: May 20, 2005
23 

NOTICE OF GRANTING
SUPPLEMENTARY LETTERS PATENT

Companies Act
R.S.P.E.I. 1988, Cap. C-14, s.18, s.3

 
Public Notice is hereby given that under the

Companies Act supplementary letters patent have
been issued by the Minister to the following:
 
Name: EZI-WAY CLEANING SERVICE

LTD.
Purpose To increase the authorized capital.
Effective Date: May 30, 2005
23

NOTICE OF REGISTRATION
Partnership Act

R.S.P.E.I. 1988, Cap. P-1, s.52 and s.54(1)
 

Public Notice is hereby given that the
following Declarations have been filed under the
Partnership Act:
 
Name: CLARKE TRANSPORT
Owner: CLARKE TRANSPORT INC.

751 Bowes Road West
Unit A, Box 32
Concord, ON L4K 1B2

Registration Date: May 24, 2005
 
Name: 9.99 T-SHIRT SHOP
Owner: C.B. NATHANSON'S LTD.

1549 Barrington Street
Halifax, NS B3J 1Z4

Registration Date: May 18, 2005
 
Name: YOUTH WHO CARE
Owner: PRINCE COUNTY HOSPITAL

FOUNDATION INC.
65 Roy Boates Ave.
Summerside, PE C1N 2A9

Registration Date: May 20, 2005
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Name: CLARKE ROAD TRANSPORT
Owner: CLARKE ROAD TRANSPORT INC.

68 Chain Lake Drive
Halifax, NS B3S 1A2

Registration Date: May 19, 2005
 
Name: THE SOURCE BY CIRCUIT CITY
Owner: INTERTAN CANADA LTD.

279 Bayview Drive
Barrie, ON L4M 4W5

Registration Date: May 18, 2005
 
Name: MRS & N
Owner: M R S & N CHARTERED

ACCOUNTANTS INC.
Suite 200
70 Kent Street
Charlottetown, PE C1A 1M9

Registration Date: May 19, 2005
 
Name: MACPHERSON ROCHE SMITH &

NOONAN CHARTERED
ACCOUNTANTS &
MANAGEMENT CONSULTANTS

Owner: M R S & N CHARTERED
ACCOUNTANTS INC.
Suite 200
70 Kent Street
Charlottetown, PE C1A 1M9

Registration Date: May 19, 2005
 
Name: GEEK SQUAD
Owner: BEST BUY CANADA LTD.

900 Waterfront Centre
200 Burrard St., Box 48600
Vancouver, BC V7X 1T2

Registration Date: May 24, 2005
 
Name: SPX PROCESS EQUIPMENT

CANADA
Owner: SPX CANADA

1959 Upper Water Street
Suite 900
Halifax, NS B3J 2X2

Registration Date: May 20, 2005
 
Name: THRIFTY'S
Owner: THRIFTYS INC. (2005)

50 Dufflaw Road
Toronto, ON M6A 2W1

Registration Date: May 26, 2005

Name: BLUENOTES
Owner: THRIFTYS INC. (2005)

50 Dufflaw Road
Toronto, ON M6A 2W1

Registration Date: May 26, 2005
 
Name: THE SANDBOX PUB AND

EATERY
Owner: MacRL GROUP LTD.

42 Towerwood Drive
Stratford, PE C1B 1J6

Registration Date: May 26, 2005
 
Name: SOCIETE EN COMMANDITE

ACGHS
Owner: ACGHS LIMITED PARTNERSHIP

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: AIR CANADA GROUND

HANDLING 
Owner: ACGHS LIMITED PARTNERSHIP

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: SERVICES AU SOL AIR CANADA
Owner: ACGHS LIMITED PARTNERSHIP

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: ACGHS
Owner: ACGHS LIMITED PARTNERSHIP

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: SSAC
Owner: ACGHS LIMITED PARTNERSHIP

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: AIR CANADA GROUND

HANDLING
Owner: ACGHS General Partner Inc. 

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
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Name: SERVICES AU SOL AIR CANADA
Owner: ACGHS General Partner Inc. 

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: ACGHS
Owner: ACGHS General Partner Inc. 

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: SSAC
Owner: ACGHS General Partner Inc. 

7373 Cote Vertu West
St-Laurent, PQ H4S 1Z3

Registration Date: May 26, 2005
 
Name: THOMSON COMPUMARK
Owner: THOMSON CANADA LIMITED/

THOMSON CANADA LIMITEE
66 Wellington St. W.
TD Bank Tower
TD Centre, Suite 2706
Toronto, ON M5K 1A1

Registration Date: May 26, 2005
 
Name: SNOOKUMSPETS.COM
Owner: W.W. HOLDINGS INC.

21 Barrymore Court
Charlottetown, PE C1A 8C6

Registration Date: May 27, 2005
 
Name: VISION TRUST
Owner: NATCAN TRUST COMPANY

c/o Natcan Trust Company
121 King Street West, Suite 600
Toronto, ON M5H 3T9

Registration Date: May 30, 2005
 
Name: 4 C'S CONVENIENCE
Owner: Bob  Carlson

20617, Hwy #2
Hunter River, PE C0A 1N0

Registration Date: May 19, 2005
 
Name: BAKER'S KEEP
Owner: Cary Arthur Baker

668 Sunnyside Road
Grand River, PE C0B 1Y0

Registration Date: May 30, 2005

Name: BIG JON'S POWER WASH
Owner: Jonathon  Smith

Box 5935
Seawood Estates
Stanley Bridge, PE C0A 1E0

Registration Date: May 24, 2005
 
Name: BY THE SHORE COTTAGES
Owner: Rhonda  MacLean
 Montague, PE C0A 1R0

Heather  MacLean
Montague, PE C0A 1R0

Registration Date: May 24, 2005
 
Name: CRAZY NEIGHBOUR
Owner: Paul  Costain

11 Starling Cr.
Stratford, PE C1B 2E5

Registration Date: May 25, 2005
 
Name: CREATED ON P.E.I.
Owner: Vaunda Nellie Murray

25 Rosebank Road
Stratford, PE C1B 1E8

Registration Date: May 26, 2005
 
Name: E*TRADE CAPITAL MARKETS
Owner: E*Trade Canada Securities

Corporation  
1959 Upper Water Street
Suite 900
Halifax, NS B3J 2X2

Registration Date: May 27, 2005
 
Name: ESTERBROOKS CONSULTING
Owner: Deanna  Esterbrooks

446 Lower Malpeque Road
Charlottetown, PE C1A 7J9

Registration Date: May 26, 2005
 
Name: GECKOWARE
Owner: Ian  Morse

59 Dawson Court
Charlottetown, PE C1A 8T1

Registration Date: May 26, 2005
 
Name: GINGER SNAP'S TREASURES &

TREATS
Owner: Ryan Victoria McAdam-Young

Box 206
Mt. Stewart, PE C0A 1T0

Registration Date: May 30, 2005
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Name: HI-SHINE AUTO CARE
Owner: John  Gallant

New Glasgow, PE C0A 1N0
Carol  Gallant
New Glasgow, PE C0A 1N0

Registration Date: May 26, 2005
 
Name: J & L FORESTRY
Owner: Judy K. MacDonald

R R # 3
Hunter River, PE C0A 1N0
Louis M. Soucy
60 Reid Road
R R # 1
Stanley Bridge, PE C0A 1E0

Registration Date: May 20, 2005
 
Name: J.D. MANAGEMENT &

CONSULTING
Owner: Justin  Doiron

2 Arthur Holland Dr.
Summerside, PE C1N 5Z23

Registration Date: May 26, 2005
 
Name: KENSINGTON CLOTHING

COMPANY 2005
Owner: Jennifer  Thompson

13 Stewart St.
Kensington, PE C0B 1M0

Registration Date: May 27, 2005
 
Name: KNIT PICKERS BY MARGARET

MCEACHERN
Owner: Margaret  McEachern

51 Westcomb Cr.
Charlottetown, PE C1C 1B7

Registration Date: May 26, 2005
 
Name: LARKIN BROS.
Owner: Harvey  Larkin

2498 New Glasgow Road
New Glasgow, PE C0A 1N0
Paul  Larkin
New Glasgow, PE C0A 1N0

Registration Date: May 24, 2005
 
Name: LINDSAY WOOD CONSULTING
Owner: Lindsay  Wood

20975 Trans Canada Highway
Albany, PE C0B 1A0

Registration Date: May 25, 2005

 

Name: NORTH CAPE METALS
Owner: Joseph  Dorgan

Seacow Pond
R R # 4
Tignish, PE C0B 2B0

Registration Date: May 27, 2005
 
Name: ORANGE SKY PRODUCTIONS
Owner: Laura  Russell-Shea

O'Leary, PE C0B 1V0
Registration Date: May 24, 2005
 
Name: PINE DRIVE PROPERTIES
Owner: Charlotte  McCardle

8 April Lane
Charlottetown, PE C1E 1C8

Registration Date: May 26, 2005
 
Name: RENEE CHEN CONSULTING
Owner: Rui  Chen

Apt. 20
40 Cooper Ave.
Charlottetown, PE C1C 1L7

Registration Date: May 25, 2005
 
Name: SHADOW CAST TATTOO STUDIO
Owner: Troy  Sproule

310 Duke Stret
Summerside, PE C1N 3T8

Registration Date: May 26, 2005
 
Name: TAKE A BREAK CAFE
Owner: Ashley  MacCormack

Box 87
St. Peters Bay, PE C0A 2A0
Karen  MacCormack
Box 87
St. Peters Bay, PE C0A 2A0

Registration Date: May 27, 2005
 
Name: THE LUNCH EXPRESS
Owner: Bridget  McKinney-Palmer

R R # 2
Summerside, PE C1N 4J8
Karen A. Churchill-Gamble
Southwest Lot 16, PE C0B 1T0

Registration Date: May 30, 2005
 
Name: URGENT PLUMBING & HEATING
Owner: Artie C. Betts

Box 517
20 Meadow Bank Road
Cornwall, PE C0A 1H0

Registration Date: May 19, 2005
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Name: VICTORIA'S COOL BREEZE
Owner: Sabine  Nuesch

22 Main Street
Victoria, PE C0A 2G0

Registration Date: May 25, 2005
23

NOTICE OF CORRECTION
Companies Act

R.S.P.E.I. 1988 Cap. C-14

WHEREAS Letters Patent was issued for the
amalgamation of Island Ocean Farms Ltd.,
100203 P.E.I. Inc. And Giglianos Ltd. for the
amalgamated company Island Ocean Farms
Ltd. on January 1, 2005;

AND WHEREAS the Application for the
Letters Patent for the amalgamated Island
Ocean Farms Ltd. contained a mis-description
in the Agreement Schedule “A”, page 9, Clause
5C, specifically: “One (1) Common share having
a par value of $1.00 of 100203 P.E.I. Inc. shall
be converted into One (1) Class A Common
Share without par value of the Amalgamated
Company” which should have been: “One (1)
Common share having a par value of $1.00 of
100203 P.E.I. Inc. shall be converted into One
(1) Class “B” Preferred Share without par value
of the Amalgamated Company”;

AND WHEREAS the Companies Act
R.S.P.E.I., 1988, Cap. C-14 provides the
Minister with authority to correct mis-nomers,
mis-descriptions and clerical errors;

NOW THEREFORE pursuant to the
Companies Act supra, sub-section 10(3), the
Minister  hereby directs that Paragraph 5C of the
Schedule “A” to the Application for Letters
Patent for the amalgamated Island Ocean
Farms Ltd. be amended to show that:

“One (1) Common Share having a par value of
$1.00 of 100203 P.E.I. Inc. shall be converted
into One (1) Class “B” Preferred Share
without par value of the Amalgamated
Company.”

DATED at Charlottetown, Province of Prince
Edward Island, this 18th day of May, 2005.
23

NOTICE
CHANGE OF NAME

Be advised that a name change under the Change
of Name Act S.P.E.I. 1997, C-59 was granted as
follows:

Former Name: Patrick Gerard Sexton    
Address: 72 Lowther Dr.

Cornwall, PE C0A 1H0
Present Name: Patrick Gerard Sexton

Graham

May 16, 2005     

T.A. Johnston
Director of Vital Statistics

23

NOTICE
CHANGE OF NAME

Be advised that a name change under the Change
of Name Act S.P.E.I. 1997, C-59 was granted as
follows:

Former Name: John Oswald Murphy      
Address: 89 Spring Park Rd.

Charlottetown, PE C1A 3Y3
Present Name: Khristopher William Myers

May 25, 2005    

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been registered for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. Victor D. Adams
9636 Normans Road
Murray River, PE C0A 1W0

T.A. Johnston
Director of Vital Statistics

23
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NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been temporarily registered from
July 16, 2005 to July 30, 2005 for the purpose
of solemnizing marriage in the province of
Prince Edward Island:

Rev. William Cole      
Box 6, Site 1 2A      
Flower’s Cove, NL A0K 2N0

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been registered for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. Donald Cooze  
PO.Box 941
Charlottetown, PE C1A 7M4

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been temporarily registered from
June 18, 2005 to July 2, 2005 for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. Gerard MacAulay 
c/o Rev. Floyd Gallant
St. Mary’s Parish
PO Box 399, Souris, PE C0A 2B0

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been temporarily registered from
July 2, 2005 to July 16, 2005 for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. James Profit      
PO Box 1238, Stn. Main      
Guelph, ON N1H 6N6   

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been temporarily registered from
July 30, 2005 to August 13, 2005 for the
purpose of solemnizing marriage in the province
of Prince Edward Island:

Rev. Dan Redmond       
St. Albert the Great Parish
6667 Wallings Rd.     
North Royalton, OH 44133-3067  U.S.A.

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been temporarily registered from
June 18, 2005 to July 2, 2005 for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. Daniel V. Sentner
2116 Route 560, Lakeville, NB E7K 1W8

T.A. Johnston
Director of Vital Statistics

23
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NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been registered for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. Leanne Young  
PO.Box 941
Charlottetown, PE C1A 7M4

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been registered for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. Gregory Conway
P.O.Box 907
Charlottetown, PE C1A 7L9

T.A. Johnston
Director of Vital Statistics

23

NOTICE
MARRIAGE ACT

Prince Edward Island
[Subsection 8(1) of the Act]

Notice is hereby published that, under the
authority of the Marriage Act, the following
clergy has been registered for the purpose of
solemnizing marriage in the province of Prince
Edward Island:

Rev. John Mario Molina Mesa
Holy Redeemer Parish
3 Pond St.
Charlottetown, PE C1A 2N9

T.A. Johnston
Director of Vital Statistics

23
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PART II 

REGULATIONS 

 
EC2005-286 

PHARMACY ACT 
AUTHORIZATION REGULATIONS 

AMENDMENT 

(Approved by His Honour the Lieutenant Governor in Council dated 24 
May 2005.) 

Pursuant to section 8 of the Pharmacy Act R.S.P.E.I. 1988, Cap. P-6, 
Council approved the following regulations made by the Prince Edward 
Island Pharmacy Board after consultation with the Council of the Prince 
Edward Island Pharmaceutical Association, and after the consultation 
required by clause 7(2)(f) of the Act: 

1. Section 1 of the Pharmacy Act Authorization Regulations 
(EC575/92) is revoked and the following substituted: 

1. (1) In these regulations Definitions 

(a) “Act” means the Pharmacy Act R.S.P.E.I. 1988, Cap. P-6; Act 

(b) “locked dispensary approval” means the approval endorsed on a 
permit under section 23; 

locked dispensary 
approval 

(c) “MRA” means the Mutual Recognition Agreement for the 
Profession of Pharmacy in Canada, dated April 9, 2000, as amended 
from time to time; 

MRA 

(d) “PPRA” means a Provincial Pharmacy Regulatory Authority 
from another jurisdiction; 

PPRA 

(e) “refresher program” means a refresher program approved by the 
Board under subsection (2); 

refresher program 

(f) “Registrar” means the Registrar appointed pursuant to subsection 
6(6) of the Act; 

Registrar 

(g) “Standards Regulations” means the Standards Regulations made 
under the Act; 

Standards 
Regulations 

(h) “university program” means an accredited university program 
approved by the Board under subsection (2). 

university program 

(2) The Board may approve Board approvals 

(a) a continuing education program in the practice of pharmacy; 
(b) an accredited university program for pharmacy training; 
(c) a licensing examination program; 
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(d) testing of English as a second language; and 
(e) an examination to test professional competency. 

2. Section 2 of the regulations is amended 

(a) by renumbering it as subsection 2(1); and 

(b) by the addition of the following: 

(2) An applicant who is a licensed or registered pharmacist in a 
jurisdiction of a signatory PPRA to the MRA shall be issued a license by 
the Board, if the applicant 

Licensed, registered 
in other jurisdiction 

(a) demonstrates, by successfully completing an examination given 
under section 31, knowledge of the laws directly applicable to the 
practice of pharmacy in the province; 
(b) provides written verification of good standing in professional 
associations from all jurisdictions in which the applicant is currently 
licensed and a declaration of all jurisdictions in which the applicant 
was ever licensed; 
(c) whose first language is not English demonstrates proficiency in 
English consistent with a level of testing approved by the Board; and 
(d) pays the required fees. 

3. Sections 3, 4, 5 and 6 of the regulations are revoked and the 
following substituted: 

3. The professional education requirements of clause 9(1)(a) of the Act 
shall be met by the successful completion of an approved university 
program. 

Professional 
education 
requirements 

4. Subject to the approval of the Board, knowledge of the standards of 
practice required by clause 9(1)(d) of the Act shall be demonstrated as 
set out in the NAPRA publication, Framework for Assessing Canadian 
Pharmacists at Entry-to-Practice Through Structured Practical Training 
Programs, as amended from time to time. 

Standards of 
practice 
requirements 

5. (1) Subject to subsection (2), the professional competency 
requirements of clause 9(1)(c) of the Act shall be demonstrated by the 
successful completion of an approved licensing examination. 

Professional 
competency 
requirements 

(2) Subsection (1) does not apply to an applicant who was registered or 
licensed as a pharmacist before July 1, 2001 in a jurisdiction of a 
signatory PPRA to the MRA. 

Exception 

4. The regulations are amended by the addition of the following after 
section 7: 

7.1 The good standing requirements of clauses 9(1)(f) and 10(1)(e) of the 
Act shall be met by compliance with clauses 2(2)(b). 

Good standing 
requirements 

5. Section 8 of the regulations is amended 
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(a) by renumbering it as subsection 8(1); and 

(b) by the addition of the following: 

(2) A person who is registered as a certified clerk or certified dispenser 
in another province or territory may apply to the Registrar to be 
registered as a certified pharmaceutical clerk in the province by 

Clerks, dispensers 
registered 
elsewhere 

(a) providing evidence satisfactory to the Registrar of good standing 
with the appropriate licensing body in the other province; 
(b) complying with Board requirements for certified pharmaceutical 
clerks; 
(c) providing evidence that the applicant has attained the required 
competencies in the province of origin in the year preceding the 
transfer; and 
(d) successfully completing an examination given under section 31 
on the laws directly applicable to the practice of pharmacy in the 
province. 

6. Sections 9 and 10 of the regulations are revoked and the following 
substituted: 

9. The professional competency requirements of clause 10(1)(b) of the 
Act shall be met by the successful completion of an examination 
approved by the Board. 

Professional 
competency 
requirements 

10. The professional competency requirements of clause 10(1)(c) of the 
Act shall be met by compliance with clause 2(2)(a). 

Idem 

7. Section 14 of the regulations is amended 

(a) under the heading CLASS III - HOSPITAL, by adding the 
word “Hillsborough,” after the words “Stewart Memorial,”; and 

(b) under the heading CLASS IV - NURSING HOME, by 
deleting the words “; Hillsborough Hospital and Special Care 
Centre”. 

8. Section 15 of the regulations is amended by the deletion of the 
words “lock-and-leave approval” in clauses (f) and (g) and the 
substitution of the words “locked dispensary approval”. 

9. Section 23 of the regulations is amended by the deletion of the 
words “lock-and-leave approval” and the substitution of the words 
“locked dispensary approval”. 

10. Clause 24(a) of the regulations is revoked and the following 
substituted:  

(a) has been convicted of professional misconduct, negligence or 
incompetence by a PPRA or other professional regulatory body; or 
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11. Subsections 29(3) and (4) are revoked. 

12. Subsection 31(1) of the regulations is revoked and the following 
substituted: 

31. (1) Where an examination administered by the Board is necessary, 
the Board shall appoint an Examination Committee to set the 
examination and assess the candidate’s performance on it. 

Examination 
Committee 

13. Section 36 of the regulations is revoked. 

14. These regulations are deemed to have come into force on May 1, 
2005. 
 

EXPLANATORY NOTES 
 
SECTION 1 replaces the current definitions and adds new ones. 
 
SECTION 2 adds provisions respecting the issuing of a license to an 
applicant licensed or registered in another jurisdiction of a PPRA which 
is signatory to the MRA. 
 
SECTION 3 updates provisions respecting professional education, 
standards of practice and competency requirements under the Act. 
 
SECTION 4 updates the good standing requirements. 
 
SECTION 5 updates requirements respecting the registration of certified 
clerks and dispensers who are already registered in another province or 
territory. 
 
SECTION 6 updates professional and professional competency 
requirements. 
 
SECTION 7 adds Hillsborough Hospital to Class III - Hospital 
pharmacies and deletes it from Class IV - Nursing Home pharmacies. 
 
SECTIONS 8 and 9 change the phrase “lock-and-leave approval” to 
“locked dispensary approval”. 
 
SECTION 10 updates provisions respecting professional misconduct, 
negligence and incompetence. 
 
SECTION 11 revokes provisions that no longer apply. 
 
SECTION 12 clarifies the examination procedure. 
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SECTION 13 revokes the fees section. 
 
SECTION 14 provides for the commencement of these regulations. 
 

Certified a true copy, 

W. Alexander (Sandy) Stewart 
Clerk of the Executive Council 

 

EC2005-287 

PHARMACY ACT 
DRUG SCHEDULE REGULATIONS 

(Approved by His Honour the Lieutenant Governor in Council dated 24 
May 2005.) 

Pursuant to section 8 of the Pharmacy Act R.S.P.E.I. 1988, Cap. P-6, 
Council approved the following regulations made by the Prince Edward 
Island Pharmacy Board after consultation with the Council of the Prince 
Edward Island Pharmaceutical Association, and after the consultation 
required by clause 7(2)(f) of the Act: 

1. In these regulations Definitions 

(a) “Class I pharmacy” means a pharmacy that is operated under a 
Class I - Community Pharmacy permit issued under section 14 of the 
Pharmacy Act Authorization Regulations; 

Class I pharmacy 

(b) “consumer” means a person who purchases or is considering 
purchasing a Schedule I, II or III drug; 

consumer 

(c) “prescriber” means prescriber 

(i) a person authorized by the law of any province or territory to 
practise as a physician, dentist or veterinarian, or 
(ii) a person authorized by the Minister to prescribe any drug 
under section 14.1 of the Act. 

2. (1) Subject to subsection (2), these regulations apply to the sale of any 
Schedule I, II or III drug. 

Application 

(2) These regulations do not apply to the sale or supply of any 
Schedule I, II or III drug 

Non-application 

(a) by a prescriber; or 
(b) by any other person, if the drug is sold or supplied 

(i) to another person for veterinary use, or 
(ii) to a pharmacist or a prescriber. 
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(3) Subject to subsection (2), no person shall sell or supply, or offer to 
sell or supply, any Schedule I drug to another person unless the person 
selling or supplying such drug is a pharmacist. 

Restriction – 
Schedule I drugs 

(4) Subject to subsection (2), no person shall sell or supply, or offer to 
sell or supply, any Schedule II drug to another person unless the person 
selling or supplying, or offering to sell or supply, such drug 

Restriction – 
Schedule II drugs 

(a) is a pharmacist; or 
(b) is acting under the supervision of a pharmacist. 

(5) Subject to subsection (2), no person shall sell or supply, or offer to 
sell or supply, any Schedule III drug to another person unless the person 
selling or supplying, or offering to sell or supply, such drug 

Restriction – 
Schedule III drugs 

(a) is a pharmacist; or 
(b) does so 

(i) in the course of his or her duties at a pharmacy, and 
(ii) at a time when a pharmacist is available at the pharmacy to 
provide counselling and information about the drug. 

3. (1) No pharmacist shall dispense any Schedule I drug without a 
prescription. 

Schedule I drugs – 
prescription 
required 

(2) The pharmacist in charge of the management of a pharmacy shall 
ensure that Schedule I drugs are kept in a manner that is secure from 
unauthorized access. 

Unauthorized 
access 

4. (1) The pharmacist in charge of the management of a Class I pharmacy 
shall ensure that Schedule II drugs 

Schedule II drugs – 
dispensing under 
supervision 

(a) are provided to a consumer by, or under the direct supervision of, 
a pharmacist; and 
(b) are kept in a manner that is secure from unauthorized access. 

(2) Before providing a Schedule II drug to a consumer, a pharmacist at 
a Class I pharmacy shall 

Responsibility of 
pharmacist 

(a) interview the consumer and consult the consumer’s medication 
records, if available, to determine and assess 

(i) the consumer’s relevant health history and risk factors,  
(ii) the condition to be treated,  
(iii) the possible need for referral to another health practitioner, 
and 
(iv) the appropriateness of the drug being considered; 

(b) recommend an appropriate drug treatment, if any, and provide 
information on the storage, proper use, expected effects, possible 
interactions and other side effects of the drug being considered; and 
(c) consult with an appropriate health practitioner as necessary. 

(3) A pharmacist shall keep pharmacy records of services provided 
pursuant to subsection (2) in a manner consistent with the Model 
Standards of Practice for Canadian Pharmacists as developed, published 
and amended from time to time by NAPRA. 

Record of services 
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5. The pharmacist in charge of the management of a pharmacy shall 
ensure that Schedule III drugs are not sold or offered for sale in the 
pharmacy unless 

Restriction – 
Schedule III drugs 

(a) such drugs are displayed in an area of the pharmacy that is 
immediately adjacent to the dispensary; and 
(b) a pharmacist is on duty at the pharmacy and is available for 
consultation with a consumer. 

6. These regulations are deemed to have come into force on May 1, 
2005. 

Commencement 

 
EXPLANATORY NOTES 

 
These regulations specify which drugs are restricted in various categories 
according to the National Association of Pharmacy Regulatory 
Authorities, set out prohibitions on selling drugs and require pharmacists 
to follow certain rules according to the categories. 
 
 

Certified a true copy, 

W. Alexander (Sandy) Stewart 
Clerk of the Executive Council 

 

EC2005-288 

PHARMACY ACT 
INTERCHANGEABLE DRUG LIST REGULATIONS 

(Approved by His Honour the Lieutenant Governor in Council dated 24 
May 2005.) 

Pursuant to section 28.2 of the Pharmacy Act R.S.P.E.I. 1988, Cap. P-6, 
Council made the following regulations: 

1. In these regulations Definitions 

(a) “interchangeable drug product” means a drug product listed on 
the interchangeable drug list established under subsection 28.1(1) of 
the Act; 

interchangeable 
drug product 

(b) “patient” means a person for whom a drug product is prescribed; patient 

(c) “prescriber” means  prescriber 

(i) a physician licensed under the Medical Act R.S.P.E.I. 1988, 
Cap. M-5, 
(ii) a dentist licensed under the Dental Profession Act R.S.P.E.I. 
1988, Cap. D-6, or 
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(iii) any other person authorized by the Minister to prescribe a 
drug; 

representative (d) “representative” means an adult who attends a pharmacy on 
behalf of a patient to obtain a drug product for the patient. 

INTERCHANGEABLE DRUG LIST COMMITTEE 

2. (1) The term of appointment of members to the Committee shall be up 
to three years. 

Terms of 
Committee 
members 

(2) Committee members may be re-appointed. Re-appointment 

3. Three members of the Committee shall constitute a quorum. Quorum 

4. (1) A Committee member may resign at any time by giving written 
notice to the Minister. 

Registration 

(2) The Minister may terminate the appointment of a Committee 
member by providing written notice to the Committee member where the 
Committee member 

Termination by 
Minister 

(a) has ceased to be a resident of the province; 
(b) has failed to declare the Committee member’s conflict of interest 
in the matter pursuant to section 5; or 
(c) has had the Committee member’s license suspended or revoked 
by an appropriate regulatory body pursuant to clauses 28(2)(a) or (b) 
of the Act. 

5. Where a Committee member knows or ought reasonably to know that 
he or she may be in a conflict of interest with respect to a matter before 
the Committee, that Committee member shall 

Conflict of interest 

(a) declare his or her interest at the outset of that meeting; and 
(b) refrain from voting on that matter. 

INTERCHANGEABLE DRUG LIST 

6. Before making any recommendations to the Minister with respect to 
the establishment of the interchangeable drug list, the Committee shall 
review the interchangeable drug lists of other jurisdictions and the drug 
products currently listed as being interchangeable by Prince Edward 
Island drug benefit plans in the province. 

Interchangeable 
drug list 

7. The Minister shall review the recommendations of the Committee and 
may 

Ministerial review 

(a) approve the Committee’s recommendations; 
(b) add further drug products to the list recommended by the 
Committee; or 
(c) remove drug products from the interchangeable drug list 
recommended by the Committee where the Minister considers it is in 
the public interest to do so. 
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8. Where the Minister considers it is in the public interest to do so, the 
Minister shall place a caution on a drug product on the list, including a 
caution that the drug product is interchangeable only in the treatment of a 
specific illness or condition. 

Caution 

9. Only Schedule I drugs shall be included in the interchangeable drug 
list. 

Prescription drugs 

10. (1) For each strength and dosage form of a drug product that a 
manufacturer wishes to be considered for inclusion on the 
interchangeable drug list, the manufacturer shall submit to the 
Committee the following documentation: 

Required 
documentation 

(a) a copy of the Notice of Compliance issued by Health Canada; 
(b) a copy of the product monograph approved by Health Canada; 
(c) a letter authorizing the Committee to exchange information 
concerning the drug product with representatives of 

(i) the government of Prince Edward Island, 
(ii) Health Canada, 
(iii) the Patented Medicine Prices Review Board, 
(iv) the Canadian Coordinating Office for Health Technology 
Assessment, 
(v) the government of any Canadian province or territory or body 
in any province or territory with responsibility for the 
interchangeability of drug products, 
(vi) Canadian federal government drug programs, 
(vii) health authorities in the province; 

(d) evidence that the manufacturer is able to supply the drug product 
in quantities sufficient to meet the anticipated demand in the 
province; 
(e) evidence that the drug product is currently listed in the 
Compendium of Pharmaceuticals and Specialties, or a letter of 
intent to have the drug product so listed; 
(f) evidence showing that 

(i) the dosage form, strength, formula, manufacturing process, and 
testing standards of the submitted drug product are identical to 
those of the original drug product to which it is compared,  
(ii) Health Canada has designated the submitted drug product as 
being equivalent to the original drug product to which it is 
compared through designation of the original drug product as the 
Canadian Reference Product under the Food and Drug 
Regulations (Canada), or 
(iii) comparative bioavailability studies on humans, comparative 
clinical studies on humans, or both, or other in vivo studies, show 
the interchangeability of the submitted drug product with the 
original drug product to which it is compared. 

(2) Where the requirement in clause 10(1)(b) cannot be met because 
Health Canada has not approved a product monograph for the drug 

Exception 
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product being submitted to the Committee by the manufacturer, the 
manufacturer shall submit the following to the Committee: 

(a) pharmaceutical information; 
(b) information with respect to the clinical pharmacology of the drug 
product; 
(c) information with respect to the indications and clinical use of the 
drug product; 
(d) a list of any contraindications, warnings, or precautions in the 
use of the drug product and possible adverse reactions to its use; 
(e) a list of symptoms of an overdose of the drug product and 
information with respect to the treatment of an overdose; 
(f) information with respect to the dosage and administration of the 
drug product; 
(g) information with respect to the availability of dosage forms for 
each strength of the drug product marketed in Canada. 

11. The Committee may recommend to the Minister that a drug product 
be placed on the interchangeable drug list where 

Committee 
recommendation 

(a) the dosage form, strength, formula, manufacturing process, and 
testing standards of the drug product are identical to those of the 
original drug product to which it is compared; 
(b) the drug product is designated by Health Canada as being 
equivalent to the original product the drug product is being 
compared with, through designation of the original drug product as 
the Canadian Reference Product under the Food and Drug 
Regulations (Canada); 
(c) the drug product is designated as an interchangeable drug 
product in another Canadian jurisdiction and is available for 
purchase by pharmacies in the province; or 
(d) the drug product is shown, to the satisfaction of the Committee, 
in comparative bioavailability studies on humans, comparative 
clinical studies on humans, or both, or other in vivo studies, to be the 
equivalent to the original product. 

12. On receipt of a recommendation from the Committee for the 
placement of a drug product on the interchangeable list, the Minister 
may, notwithstanding the recommendation, refuse to place the drug 
product on the interchangeable drug list if the Minister considers it 
advisable, in the public interest, to do so. 

Refusal in public 
interest 

13. (1) The Minister shall immediately remove a drug product from the 
interchangeable drug list where 

Immediate removal 
of drug product 

(a) Health Canada has withdrawn its approval for the sale of the 
drug product in Canada; or 
(b) the Minister considers it advisable in the public interest to do so. 

(2) The Minister shall remove a drug product from the interchangeable 
drug list within 180 days of receipt of either:  

Removal of drug 
product within 180 
days 
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(a) a notification from the manufacturer that the sale of the drug 
product in Canada has been discontinued; or 
(b) a notification from Health Canada or the manufacturer that all 
other products that the drug product is listed as being 
interchangeable with have been discontinued by the manufacturer or 
are no longer approved for sale in Canada. 

14. The Minister shall cause the interchangeable drug list and any 
changes made to it to be 

Circulation and 
posting of 
interchangeable 
drug list (a) circulated to all pharmacies and all physicians in the province; 

and 
(b) posted on the government website. 

RULES FOR PRESCRIBING AND DISPENSING  
INTERCHANGEABLE DRUG PRODUCTS 

15. (1) Where a prescriber of a written prescription is of the opinion that 
a drug product other than the one specified in the written prescription 
should not be substituted, the prescriber shall clearly write on the 
prescription the words “No Substitution”. 

Written provision 
for no substitutions 

(2) Where a prescriber of a prescription by oral or electronic 
transmission is of the opinion that a drug product other than the one 
specified in the prescription should not be substituted, the prescriber 
shall instruct accordingly each time a prescription is transmitted. 

Oral or electronic 
provision for no 
substitutions 

(3) A pharmacist shall follow the prescriber’s instructions not to select 
a drug product other than the one specified in the prescription when 
filling the initial prescription and when filling any refills of the same 
prescription, unless the prescriber otherwise instructs. 

Pharmacists’ duties 

16. Where a prescriber fails to indicate, in accordance with subsection 
15(1) or (2), that there may be no substitution for the drug product 
specified in a prescription, the pharmacist filling the prescription shall 

Substitutions 

(a) dispense the lowest-priced drug product that is listed on the 
interchangeable drug list as a drug product that may be used 
interchangeably with the drug product specified in the prescription; 
or 
(b) if the drug product referred to in clause (a) is not available due to 
the inability or failure of the manufacturer to supply the drug 
product, dispense 

(i) the drug product specified in the prescription, or 
(ii) any other drug product that is listed on the interchangeable 
drug list as a drug product that may be used interchangeably with 
the drug product specified in the prescription, 

at the price of the second lowest-priced drug product on the list that may 
be used interchangeably with the drug product specified in the 
prescription. 
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17. Where a drug product other than the drug product specified in the 
prescription is dispensed, the pharmacist shall inform the patient or the 
patient’s representative that an interchangeable drug product has been 
dispensed. 

Information 
regarding 
interchangeable 
drug products 

Patient’s right to 
refuse 18. (1) Notwithstanding anything to the contrary in section 16, a patient 

may, in person or through a representative, 
(a) refuse to accept a drug product listed on the interchangeable drug 
list in substitution for the drug product prescribed by a prescriber; or 
(b) request the substitution, for the drug product prescribed by a 
prescriber, for a drug product on the list other than the lowest-priced 
interchangeable drug. 

(2) Where the patient has refused a substitute or requested a substitute 
other than the lowest-priced, the pharmacist shall explain 

Pharmacist’s duties 

(a) the nature of the interchangeable drug list; and 
(b) the relative prices of the drug product specified in the 
prescription and the interchangeable drug product listed on the 
interchangeable drug list. 

(3) If, following the explanation by the pharmacist required under 
subsection (2), the patient maintains his or her refusal or request referred 
to in subsection (1), the pharmacist shall dispense the drug product 
chosen by the patient, at the cost of the drug product chosen by the 
patient. 

Dispensing drug 
chosen by patient 

19. The Board shall consider, under section 17 of the Act, a 
contravention of these regulations by a pharmacist to be improper 
professional conduct. 

Offence 

20. These regulations come into force on October 1, 2005. Commencement 

 
EXPLANATORY NOTES 

 
SECTION 1 defines terms used in these regulations. 
 
SECTION 2 specifies terms of appointments for Committee members. 
 
SECTION 3 determines the quorum for the Committee. 
 
SECTION 4 determines resignations and terminations of Committee 
members. 
 
SECTION 5 provides for a Committee member’s conflict of interest. 
 
SECTION 6 provides for the Committee’s review of an initial 
interchangeable drug list and recommendations respecting 
interchangeable drug products. 
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SECTION 7 provides for Ministerial review of the recommendations of 
the Committee. 
 
SECTION 8 permits the Minister to place a caution on a drug product 
on the interchangeable drug list. 
 
SECTION 9 provides that only prescription drugs will be included on 
the interchangeable drug list. 
 
SECTION 10 lists the documentation required by a manufacturer in 
order to have a drug product placed on the interchangeable drug list. 
 
SECTION 11 lists the criteria to be met before the Committee makes a 
recommendation that a drug product be placed on the interchangeable 
drug list. 
 
SECTION 12 provides that a drug will not be placed on the 
interchangeable drug list if it is not advisable in the public interest to do 
so. 
 
SECTION 13 lists circumstances in which a drug product is removed 
from the interchangeable drug list. 
 
SECTION 14 requires the circulation and posting of the interchangeable 
drug list. 
 
SECTION 15 provides for circumstances where a prescriber may 
specify that a prescribed drug not be substituted by a drug product on the 
interchangeable drug list. 
 
SECTION 16 provides that a pharmacist dispense the lowest-priced 
drug product that is on the interchangeable drug list. 
 
SECTION 17 provides that a pharmacist shall inform a person when an 
interchangeable drug product is being dispensed. 
 
SECTION 18 provides the patient the right to refuse a drug product, and 
sets out a pharmacist’s duties to explain the nature of the interchangeable 
drug list. 
 
SECTION 19 is the offence provision. 
 
SECTION 20 provides for the commencement of these regulations. 
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Certified a true copy, 

W. Alexander (Sandy) Stewart 
Clerk of the Executive Council 

 

EC2005-289 

PHARMACY ACT 
STANDARDS REGULATIONS 

AMENDMENT 

(Approved by His Honour the Lieutenant Governor in Council dated 24 
May 2005.) 

Pursuant to section 8 of the Pharmacy Act R.S.P.E.I. 1988, Cap. P-6, 
Council approved the following regulations made by the Prince Edward 
Island Pharmacy Board after consultation with the Council of the Prince 
Edward Island Pharmaceutical Association, and after the consultation 
required by clause 7(2)(f) of the Act: 

1. Section 1 of the Pharmacy Act Standards Regulations (EC618/87) 
is amended 

(a) by renumbering it as subsection 1(1); 

(b) by the addition of the following: 

(a.1) “CE unit” means one hour of a continuing education program 
approved by the Board pursuant to subsection 25(1.2); 

CE unit 

(e.1) “multiple drug package” means a container with individual 
compartments containing different drugs; 

multiple drug 
package 

(f.1) “preceptor” means a preceptor approved by the Board under 
section 29.2; 

preceptor 

(f.2) “prescriber” means prescriber 

(i) a person authorized by the law of any province to practice 
medicine, dentistry or veterinary medicine and to prescribe any 
Schedule I drugs, 
or 
(ii) a person or class of persons authorized by the Minister to 
prescribe the drugs referred to in subclause (i); 

(f.3) “provincial health number” means the number assigned to a 
person pursuant to the Provincial Health Number Act R.S.P.E.I. 
1988, Cap. P-27.01; 

provincial health 
number 

(f.4) “PPRA” means a Provincial Pharmacy Regulatory Authority 
from another jurisdiction; 

PPRA 



June 4, 2005 ROYAL GAZETTE 93 

 

(c) by the addition of the following: 

(2) These regulations Application 

(a) apply to all pharmacists and pharmacies in the province, except 
as provided in clause (b); and 
(b) apply, except for sections 9, 19, 20 and 22, to all hospital 
pharmacies and pharmacists that provide pharmacy services to a 
hospital. 

2. Section 5 of the regulations is amended by the revocation of 
subsection (2) and the substitution of the following: 

(2) Class I, II, III and V pharmacies shall have on their premises 
reference sources as compiled on a list maintained by the Board and as 
amended by it from time to time. 

Reference sources 

3. Section 8 of the regulations is amended by the deletion of the 
words “III,”. 

4. The regulations are amended by the addition of the following after 
section 8: 

8.1 Every person working in a dispensary shall wear identification 
indicating whether that person is qualified to dispense drugs or to engage 
in patient counselling. 

Identification 

5. Section 9 of the regulations is amended by the deletion of the word 
“All” and the substitution of the words “In the case of a Class I 
pharmacy, all”. 

6. Section 14 of the regulations is amended 

(a) by renumbering it as subsection 14(1); 

(b) in subsection (1) as renumbered, 
(i) by the addition of the following after clause (b): 

(b.1) provincial health number of the patient, if any; 
(ii) by the revocation of clause (h) and the substitution of the 
following: 

(h) handwritten initials of the dispenser and the handwritten initials 
of the person who received the prescription, if that person is not the 
dispenser; and 

(c) by the addition of the following: 

(2) A dispenser shall, when refilling a prescription, comply with 
subsection (1). 

Refills information 

7. Section 15 of the regulations is revoked and the following 
substituted: 
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15. (1) Where a prescription is transmitted orally to a dispenser at a 
pharmacy, the dispenser shall not fill the prescription unless Orally transmitted 

prescription 
(a) the prescriber has personally transmitted the prescription; and 
(b) the dispenser records the prescription in a legible and permanent 
form as required by section 14. 

(2) Notwithstanding subsection (1), where a prescription is transmitted 
orally to a dispenser at a Class II or Class III pharmacy, the dispenser 
may fill the prescription if it has been transmitted directly to the 
dispenser by a registered nurse who undertakes to send to the dispenser 
the written prescription within seven days of the oral order. 

Exception 

8. Section 17 of the regulations is amended by the addition of the 
following after subsection (2): 

(3) Class I and Class V pharmacies shall ensure that all prescription 
records are stored in an easily retrievable manner. 

Records easily 
retrievable 

9. Section 19 of the regulations is revoked and the following 
substituted: 

19. The dispenser shall ensure that the container of a drug dispensed by 
prescription is labelled with the following information: 

Prescription labels 

(a) the name, address and telephone number of the dispensing 
pharmacy; 
(b) the name of the prescriber; 
(c) the date the drug was dispensed; 
(d) the identification number of the prescription; 
(e) information identifying the drug by 

(i) the brand or generic name of the drug, 
(ii) the manufacturer, if necessary to identify the drug, and 
(iii) the strength, dosage form, and quantity dispensed; 

(f) the number of refills, if any, remaining in the prescription; 
(g) the name of the patient; 
(h) directions and cautions respecting the use of the drug; 
(i) the initials of the dispenser. 

10. Section 21 of the regulations is revoked and the following 
substituted: 

21. (1) Subject to section 22.6, a pharmacist may place an unused, 
returned drug in the inventory of the pharmacy and redispense it, if 

Dispensing 
returned, unused 
drugs 

(a) the drug was originally provided to a hospital, nursing home or 
similarly controlled environment under the direct supervision of 
health care professionals; 
(b) the container of the drug as dispensed was sealed in such a way 
as to make evident any opening, access or tampering and the 
pharmacist is satisfied that the seal has not been opened or tampered 
with; 
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(c) the receiving pharmacy dispensed the drug; 
(d) the lot number and expiry date of the drug is known; 
(e) the pharmacist is satisfied that the drug has not been in contact 
with other drugs or substances; and 
(f) the pharmacist is satisfied that the stability, quality, safety and 
efficacy of the drug have not been compromised between the initial 
dispensing and the redispensing of the drug. 

(2) Clause (1)(b) does not apply to Class II and Class III pharmacies. Exception 

11. Section 22 of the regulations is amended 

(a) by the revocation of subclause (2)(a)(i) and the substitution 
of the following: 

(i) the patient’s name and year of birth, and the patient’s 
provincial health number, if any, 

(b) by the revocation of subsection (3) and the substitution of the 
following: 

(3) A pharmacy shall use a computerized patient record system that 
meets the guidelines adopted by the Board from time to time. 

Computerized 
records 

12. The regulations are amended by the addition of the following 
after section 22: 

22.1 Subject to subsection 22.2(1), a dispenser may dispense, in a 
multiple drug package, two or more solid, oral drugs for an individual 
patient, where the dispenser is satisfied that it is appropriate to do so 
after considering 

Oral multiple drug 
package 

(a) the directions of the manufacturer; 
(b) the reference sources required by these regulations; 
(c) the physical or chemical form of the drug; 
(d) the sensitivity of the drug to light; 
(e) the therapeutic incompatibility of any of the drugs with another 
drug in the package; 
(f) the risk of chemical interaction with another drug in the package; 
and 
(g) such other factors as the dispenser considers relevant. 

22.2 (1) A dispenser shall not dispense drugs in a multiple drug package 
unless such packaging is acceptable to the patient or to the representative 
of the patient. 

Patient consent to 
multiple drug 
package 

(2) The dispenser shall ensure that the patient or the representative of 
the patient understands how to use the multiple drug package properly. 

Explanation to 
patient 

22.3 The compartments of a multiple drug package Multiple drug 
package not 
recloseable 

(a) shall be sealed without the application of heat; and 
(b) shall not be recloseable or shall be designed in a manner that will 
show any reclosure. 



96 ROYAL GAZETTE June 4, 2005 

 

22.4 (1) In addition to the labelling required by section 19, a multiple 
drug package shall, 

Labelling 

(a) in respect of the package as a whole, be labelled with 
(i) the name, address and telephone number of the dispensing 
pharmacy, 
(ii) the name, initials or other indicator of the dispenser, 
(iii) the name of the patient, 
(iv) the date of dispensing, 
(v) a multiple drug package number assigned to uniquely identify 
the package, and 
(vi) any necessary storage or other instructions respecting the 
package; and 

(b) in respect of each drug contained in the package, be labelled 
distinctly with 

(i) the identification number of the prescription, 
(ii) information identifying the prescriber, 
(iii) information identifying the drug by 

(A) the brand or generic name of the drug, 
(B) the manufacturer, if necessary to identify the drug, and 
(C) the strength, dosage form, and quantity dispensed, 

(iv) a description of the drug enabling it to be clearly recognizable 
to a layperson, according to such attributes as size, shape, colour 
and markings, 
(v) directions for use as prescribed, and 
(vi) any further instructions or cautions as may be warranted 
according to the directions of the prescriber, manufacturer and 
references, and as necessary in the professional judgment of the 
dispenser; and 

(c) be labelled with an indication of the timing of the opening of the 
compartments of the package and the taking of the drugs. 

(2) If a multiple drug package is divisible or allows for separation of 
compartments from the whole body of the package, each division or 
removable part shall contain all of the information required by subsection 
(1). 

Parts of multiple 
drug package 

(3) Where it is essential for a drug study or similar purpose to which 
the patient has consented that the identity of the drug not be disclosed, 
the label may omit the information required by subclause (1)(b)(iii) with 
respect to that drug. 

Drug studies 

22.5 (1) A dispenser who prepares a multiple drug package shall ensure 
that the patient record required to be kept under section 22 contains the 
following information: 

Patient record 

(a) the multiple drug package number assigned pursuant to 
subclause 22.4(1)(a)(v); 
(b) the prescription numbers of each drug associated with the 
multiple drug package number; 
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(c) a description of the type of multiple drug package, including any 
characteristics, specifications and special labelling, that is sufficient 
to enable the duplication of the multiple drug package by a 
dispenser. 

(2) A pharmacy shall retain the information recorded pursuant to 
subsection (1) for at least two years after the authorization for all refills 
has expired. 

Retention of 
information 

22.6 (1) Drugs dispensed in a multiple drug package that are unused and 
returned, in whole or in part, shall not be returned to the inventory of the 
pharmacy or redispensed by the pharmacy. 

No return, 
exception 

(2) Notwithstanding subsection (1), the drugs referred to in that 
subsection may be 

Exception 

(a) returned to the inventory of the pharmacy for the purpose of re-
dispensing them to the same patient if the drugs are sealed in the 
original container; and 
(b) redispensed to the same patient, if it is appropriate in the 
professional judgment of the dispenser to do so. 

13. Section 24 of the regulations is revoked and the following 
substituted: 

24. Pharmacists and pharmaceutical clerks shall follow accepted 
standards of practice as set out in the NAPRA publication, Model 
Standards of Practice for Canadian Pharmacists, as amended by it from 
time to time. 

Accepted standards 
of practice 

14. Section 25 of the regulations is amended 

(a) by the revocation of subsection (1) and the substitution of the 
following: 

25. (1) An applicant for renewal of a license or certificate shall Renewal 
requirements (a) have completed at least 15 CE units during the year preceding 

the application; or 
(b) provide evidence satisfactory to the Board that the applicant has 
successfully met the standards set out in the NAPRA publication, 
National Model Continuing Competence Program for Canadian 
Pharmacists, as amended by it from time to time. 

(b) by the addition of the following: 

(1.1) Clause (1)(a) does not apply where the NAPRA National Model 
Continuing Competence Program for Canadian Pharmacists is 
implemented. 

Exception 

(1.2) The Board may approve CE units that are suitable for the 
purposes of subsection (1). 

Approval of CE 
units 
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(c) by the revocation of subsection (4) and the substitution of the 
following: 

(4) This section shall have effect from July 1, 2001. Effective date 

15. The regulations are amended by the addition of the following 
after section 29: 

29.1 (1) Every student shall, before commencing a training period in a 
pharmacy, 

Student 
requirements 

(a) apply as a registered student pursuant to section 12 of the 
Authorization Regulations; 
(b) enter into an apprenticeship agreement with a preceptor; and 
(c) file a copy of the apprenticeship agreement with the Registrar. 

(2) An apprenticeship agreement between a preceptor and a student 
continues in effect from the date of filing with the Registrar until March 
31 of the following year, unless it is sooner terminated 

Term of 
apprenticeship 
agreement 

(a) by a party; 
(b) on the preceptor’s ceasing to be licensed under the Act or the 
preceptor’s license being suspended; or 
(c) on the student’s ceasing to be registered. 

(3) A registered student shall enter into a new apprenticeship 
agreement with another preceptor before applying to transfer to that 
preceptor. 

New agreement 
before transfer 

29.2 (1) Subject to subsection (2), the Board, on application, shall 
approve a pharmacist as a preceptor where the Board is satisfied that the 
pharmacist 

Approval of 
preceptor 

(a) has practised pharmacy for at least two years; 
(b) is licensed under the Act; and 
(c) has entered into an apprenticeship agreement with a registered 
student under which the pharmacist agrees to provide immediate and 
continuous supervision of the registered student for at least half of 
the time the student works in the pharmacy during the term of 
agreement. 

(2) The Board shall refuse to approve a pharmacist as a preceptor 
where the Board is satisfied that 

Refusal to approve 
preceptor 

(a) a PPRA or other professional regulatory body made a finding 
against the pharmacist of professional misconduct, negligence or 
incompetence; or 
(b) the pharmacist does not meet the requirements of subsection (1). 

(3) For the purposes of subsection (4), a preceptor ceases to be 
qualified as a preceptor if 

Preceptor no longer 
qualified 

(a) the preceptor’s license expires, is suspended or is revoked; or 
(b) the preceptor is the subject of a finding described by clause 
(2)(b). 
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(4) The Registrar shall, where a preceptor ceases to be qualified as 
such, notify a registered student with whom the preceptor signed an 
apprenticeship agreement, of the loss of qualification, by a letter mailed 
to the most recent address in the records of the Registrar. 

Idem 

(5) A preceptor shall Preceptor’s duties 

(a) act as preceptor under an apprenticeship agreement with not 
more than one registered student during the same time period; 
(b) carry out the responsibilities of preceptor in accordance with the 
Act and these regulations; and 
(c) ensure that the student has the opportunity to complete the 
prescribed practice experience. 

16. These regulations are deemed to have come into force on May 1, 
2005. 
 

EXPLANATORY NOTES 
 
SECTION 1 adds new definitions and clarifies the application of these 
regulations. 
 
SECTION 2 provides for a list of reference sources that pharmacies are 
required to have available. 
 
SECTION 3 deletes the reference to a Class III pharmacy in section 8 of 
the regulations. 
 
SECTION 4 requires that identification be worn by all persons working 
in pharmacies indicating whether or not they are qualified to dispense 
drugs or to engage in patient counselling. 
 
SECTION 5 adds a reference to a Class I pharmacy. 
 
SECTION 6 adds a reference to the patient’s provincial health number, 
adds a requirement for handwritten initials of the dispenser of a 
prescription, and requires that the number of refills be shown on the 
prescription information given to the patient. 
 
SECTION 7 clarifies the requirements respecting the acceptance of 
prescriptions transmitted orally. 
 
SECTION 8 requires Class I and Class V pharmacies to store 
prescription records in an easily retrievable manner. 
 
SECTION 9 provides rules for prescription labelling. 
 
SECTION 10 allows for the dispensing of returned, unused drugs under 
stringent conditions. 
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SECTION 11 adds a reference to the patient’s provincial health number 
and requires pharmacies to adhere to Board guidelines respecting 
computerized patient records. 
 
SECTION 12 adds sections dealing with multiple drug packages and the 
labelling and other requirements necessary for this type of packaging. 
 
SECTION 13 requires pharmacists and pharmacy clerks to follow 
accepted standards of practice. 
 
SECTION 14 sets out the continuing education requirements necessary 
for the renewal of a license or certificate. 
 
SECTION 15 adds requirements respecting pharmacy students. 
 
SECTION 16 provides for the commencement of these regulations. 
 

Certified a true copy, 

W. Alexander (Sandy) Stewart 
Clerk of the Executive Council 
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